
Infrastructure Audit and Data Accessibility Report
Nevada Environmental Response Trust Site
Henderson, Nevada

Prepared for:

Nevada Environmental Response Trust

35 East Wacker Drive, Suite 1550
Chicago, IL 60601

Prepared by:

Tetra Tech

1489 West Warm Springs Road, Suite 110
Henderson, NV 89014

August 2015



Infrastructure Audit and Data Accessibility Report Nevada Environmental Response Trust

Tetra Tech August 2015 i

TABLE OF CONTENTS

EXECUTIVE SUMMARY ......................................................................................................ES-1

1.0 INTRODUCTION.............................................................................................................1
[...]
VFD - Variable frequency drive.
kb/s - Kilobits per second.

Table 5-5.  Web User Interface Tier Screening



FIGURES



NERT

Copyright:© 2013 National Geographic Society, i-cubed

0 2,000

Feet

³

www.tetratech.com

J
U

L
. 
2

8
, 
2

0
1
5

  
P

:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
S

IT
E

M
A

P
.M

X
D

1489 West Warm Springs Road, Suite 110
Henderson, Nevada 89014

PHONE: (702) 966-8340

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

1-1

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

SITE LOCATION MAP

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL. 28, 2015

SRP



$

$

$

$

DOWNGRADIENT

PLUME

AREA

$

$

$

NERT

GALLERIA RD

B
O

U
L
D
E
R
 H

W
Y

SUNSET RD

WARM SPRINGS RD

LAKE MEAD PARKWAY

Las Vegas Wash

$

P
A

C
B

O
 R

D

Seep Well Field

OSSM Extraction 

Well Field

Athens Road Well Field

Barrier Wall and 

Interceptor Well Field

Former 

AMPAC 

Re-injection 

System

AMPAC 

Extraction 

System

Pabco Weir

Source: Esri, DigitalGlobe, GeoEye, Earthstar Geographics,
CNES/Airbus DS, USDA, USGS, AEX, Getmapping, Aerogrid, IGN, IGP,
swisstopo, and the GIS User Community

0 2,500

Feet

³

www.tetratech.com

J
U

L
. 
3

1
, 
2

0
1
5

  
P

:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
A

R
E

A
_
L

O
C

A
T

IO
N

_
M

A
P

_
R

E
V

0
7

3
11

5
.M

X
D

1489 West Warm Springs Road, Suite 110
Henderson, Nevada 89014

PHONE: (702) 966-8340

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

1-2

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

AREA LOCATION MAP

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL. 31, 2015

SRP



WARM SPRINGS RD

Groundwater 
Barrier Wall

$

Groundwater 
Holding

Pond
(GW-11)

OSSM Extraction
Well Field

$

LAKE MEAD PARKWAY

Fluidized Bed Reactor 
Treatment Plant

(perchlorate treatment)

$

Groundwater Treatment Plant
(chromium treatment)

$

Interceptor
Well Field

$

Timet Extraction
Well Field$Equalization Area

Source: Esri, DigitalGlobe, GeoEye, Earthstar Geographics,
CNES/Airbus DS, USDA, USGS, AEX, Getmapping, Aerogrid, IGN, IGP,
swisstopo, and the GIS User Community

0 1,200

Feet

³

www.tetratech.com

AU
G.

 24
, 2

01
5  

P:\
GI

S\N
ER

T\M
XD

\N
ER

T_
SIT

E_
FE

AT
UR

ES
_R

EV
07

31
15

.M
XD

1489 West Warm Springs Road, Suite 110
Henderson, Nevada 89014

PHONE: (702) 966-8340

Project No.: 
Date:
Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

1-3

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

NERT SITE FEATURES

CONTINUOUS OPTIMIZATION PROGRAM
Figure No.

114-520225
AUG. 24, 2015

SRP

Legend
Groundwater Barrier Wall
Well Field Area
Tronox Operational Areas
NERT Property Boundary



gÎS
gÎO

=

=

=

"sU"́sU´"sU"́sU´ "sU"́sU´"sU"́sU´ "sU´ "sU´ "sU"́sU"́sU´"sU"́sU´ "sU´

"sU´"sU´
"sU´"sU´

"sU´

"sU´ "sU´ "sU´ "sU´ "sU´ "sU´ "sU´ "sU´ "sU´ "sU´
"sU´ "sU´ "sU´ "sU"́sU´"sU´"sU´ "sU´ "sU´"sU´ "sU´ "sU´

"sU´ "sU´"sU
´

"sU"́sU"́sU"́sU´ "sU´

"sU´"sU´"sU´

"sU"́sU´

"sU´

Las Vegas Wash

WARM SPRING
S

RD

W LAKE MEAD PKWY

$
Pabco Weir

N
 B

O
U
L
D
E
R
 H

W
Y

P
A

B
C

O
 R

D

GALLERIA DR

E SUNSET RD

NERT

Lift Station 3

Lift Station 2

Lift Station 1

0 2,500

Feet

³

www.tetratech.com

A
U

G
. 
1

2
, 
2

0
1
5

  
P

:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
G

W
_

E
X

T
R

A
C

T
IO

N
_
T

R
E

A
T

M
E

N
T

_
R

E
V

0
7
3

1
1
5

.M
X

D

1489 West Warm Springs Road, Suite 110
Henderson, Nevada 89014

PHONE: (702) 966-8340

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

2-1

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

GROUNDWATER EXTRACTION 

AND TREATMENT SYSTEM PLAN

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

AUG. 12, 2015

SRP

Legend

"sU´ Extraction Well

= Lift Station

gÎO Outfall

gÎS
Surface Flow Capture Sump
(Dry Since 2007)

Influent/Effluent Pipelines

At Ground Surface

Underground

NERT Property Boundary

=

"sU´

"sU´

"sU´

"sU´
"sU´"sU´"sU´

"sU´

"sU"́sU´

gÎO

gÎS

Lift Station 1

Seep 

Pump

Effluent

Pipeline 

Outfall

PC-133

P
C

-1
2
1

P
C
-1

2
0

P
C
-1

1
9

P
C
-1

1
8

PC-117

PC-116RP
C
-1

1
5
R

PC-99R2/R3

Seep Well Field and Lift Station 1

=
"sU"́sU´

"sU"́sU´ "sU"́sU´ "sU"́sU´

"sU´
"sU´ "sU´"sU"́sU

´

"sU"́sU´

"sU´Lift Station 3

ART-2A

ART-2

ART-1A

ART-1
ART-6

ART-3A

ART-3

ART-5

ART-8A

ART-8

ART-4A

ART-4

ART-9

ART-7

ART-7A

ART-7B

Athens Road Well Field and Lift Station 3

"sU´ "sU´

"sU´

"sU´

"sU´

"sU´ "sU´ "sU´ "sU´ "sU´ "sU´ "sU´
"sU´

"sU´
"sU´

"sU´ "sU´ "sU´
"sU´"sU´

"sU´

"sU´ "sU´

"sU´ "sU´ "sU´
"sU´

"sU´

"sU´
"sU´

I-Y

I-W

I-X

I-AR 

I-AA

I-AB
I-AC

I-AD

I-B 

I-C 

I-D 
I-E I-F 

I-H 

I-I 

I-J 

I-K 

I-L 

I-M I-N 
I-O 

I-P 

I-Q 

I-R 

I-S I-T 

I-U 
I-V 

I-G

I-Z

GW-11

Pond

Groundwater Treatment Plant

(chromium treatment)

Equalization Area

Barrier Wall

Fluidized Bed Reactor 

Treatment Plant

(perchlorate treatment)

Interceptor Well Field and Treatment Plant

1 " = 500 '

1 " = 300 '

1 " = 600 '



0

20

40

60

80

100

120

140

160

180

Flo
w 

(gp
m)

PC-116R PC99R2/99R3 PC-115R PC-117 PC-118

PC-119 PC-120 PC-121 PC-133

Seep well flow was increased in selected wells in 
March and April 2015 at the request of NERT when it 
was discoverd that the seep was flowing.  Flows were 

decreased when water levels retuned to normal.

AU
G 

17
, 2

01
5  

P:\
GI

S\
NE

RT
\M

XD
\N

ER
T_

SE
EP

W
EL

LA
VG

FL
OW

RA
TE

_G
RA

PH
.M

XD

www.tetratech.com

Project No.: 
Date:
Designed By: 

NEVADA ENVIRONM ENTAL RESPONSE TRUST

2-2

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

SEEP WELL FIELD
AVERAGE MONTHLY FLOW RATES

CONTINUOUS OPTIMIZATION PROGRAM
Figure No.

114-520225
AUG 17, 2015

SRP

1489 West Warm Springs Road, Suite 110
Henderson, Nevada 89014

PHONE: (702) 966-8340



0

10

20

30

40

50

60

70

80

F
lo

w
 (

g
p
m

)

ART-1/1A ART-2/2A ART-3/3A

ART-4/4A ART-5 ART 7/7A/7B

ART-8/8A ART 9/6/6A PC-150

A
U

G
 0

3
, 
2

0
1
5
  
P

:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
A

T
H

E
N

S
R

O
A

D
W

E
L
L

F
L
O

W
R

A
T

E
_
G

R
A

P
H

.M
X

D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

2-3

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

ATHENS ROAD WELL FIELD

AVERAGE MONTHLY FLOW RATES

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

AUG 03, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



0

1

2

3

4

5

6

7

8

F
lo

w
 (

g
p
m

)

I-AR I-AA I-AB I-AC

I-AD I-B I-C I-D

I-E I-F

J
U

L
 3

0
, 

2
0
1

5
  

P
:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
IN

T
E

R
C

E
P

T
O

R
W

E
L

L
F

L
O

W
R

A
T

E
_

G
R

A
P

H
A

.M
X

D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

2-4A

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

INTERCEPTOR WELL FIELD

AVERAGE MONTHLY FLOW RATES

WELLS I-AR THROUGH I-F

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL 30, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



0

1

2

3

4

5

6

7

8

F
lo

w
 (

g
p

m
)

I-G I-H I-I I-J I-K I-L I-M I-N I-O I-P

J
U

L
 3

0
, 

2
0
1

5
  

P
:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
IN

T
E

R
C

E
P

T
O

R
W

E
L

L
F

L
O

W
R

A
T

E
_

G
R

A
P

H
B

.M
X

D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

2-4B

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

INTERCEPTOR WELL FIELD

AVERAGE MONTHLY FLOW RATES

WELLS I-G THROUGH I-P

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL 30, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



0

1

2

3

4

5

6

7

8

9

10

F
lo

w
 (

g
p

m
)

I-Q I-R I-S I-T I-U

I-V I-W I-X I-Y I-Z

J
U

L
 3

0
, 

2
0
1

5
  

P
:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
IN

T
E

R
C

E
P

T
O

R
W

E
L

L
F

L
O

W
R

A
T

E
_

G
R

A
P

H
C

.M
X

D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

2-4C

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

INTERCEPTOR WELL FIELD

AVERAGE MONTHLY FLOW RATES

WELLS I-Q THROUGH I-Z

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL 30, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



0

200

400

600

800

1000

1200

F
lo

w
 (

g
p

m
)

LS1 to LS2 LS3 to LS2 LS2 to FBR

J
U

L
 3

0
, 

2
0
1

5
  

P
:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
L
IS

T
S

T
A

T
IO

N
M

O
N

T
H

L
Y

F
L
O

W
R

A
T

E
_

G
R

A
P

H
.M

X
D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

2-5

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

LIFT STATION
MONTHLY AVERAGE FLOW RATES

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL 30, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



700

750

800

850

900

950

1000

F
lo

w
 (

g
p

m
)

A
U

G
 0

3
, 
2

0
1
5
  
P

:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
F

B
R

P
L
A

N
T

_
E

F
F

L
U

E
N

T
F

L
O

W
R

A
T

E
S

.M
X

D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

2-6

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

EFFLUENT PIPE MONTHLY FLOW RATES

DISCHARGE FROM FBR TREATMENT PLANT

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

AUG 03, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



FIGURE 2-7

1GROUNDWATER EXTRACTION AND TREATMENT SYSTEM
FLOW DIAGRAM

Seep Well Field 

Athens Road Well 
Field 

IWF 

505 GPM 

280GPM 

70GPM Inlet 
Tank 

Lift Station 1 

Lift Station 2 

Lift Station 3 

GWTP1 
I 

Deaerator - ,.- Oarifier 

Polymer ___,._ ~ 
t 

-

Lake Mead Water (backwash ---~ 
events only) 

GW-11 
Bypass 

Equalization tan ks 

Backwash to GW-11 

\_) 

0 
{\ 
\_) 

GAC2 

vessels 

Lime -------iSludge Tan~ICl--------i[ Filter Press J1---~ Sludge disposal 
(0.2 dry tons/day) 

Influent from GWTP & Lift Station 2 
Backwash from GAC vessels 

Direct feed from GW-11 

Notes: 

.l 

Effluent to Las Vegas Wash 
903GPM 

Equalization pond GW-11 

Off-spec effluent 
(intermittent) 

.l I 

7 

The process flows shown are average flow rates from July 2013 through June 2014. 
GPM =Gallons per minute 
ml/min = Milliliters per minute 
OOS = Out of service 
IWF =Interceptor well field 

---
Sand 
Filter 

Air - HzOi-FeC~ 
Polymer y 

Disolved Air Flotation 
~ (OAF) (1of2) 

Aeration 
Tank ~ 

Thickener 

~ 

Second 
Stage 

Separator 
(1of2) 

I 

-----

FBR BIOLOGICAL TREATMENT PLANT3 

Second 
Stage 
FBR 

(lof4) 

First 
Stage 

Separator 
(1of3) 

First 
Stage 
FBR 

(1of5) 

I I 

1) Groundwater treatment plant (GWTP) for hexavelent chromium removal. Ferrous sulfate (FeS04 ) added 
to chemically reduce hexavalent chromium. Clarifier settles solids, sludge is removed and landfilled. 

Sludge 
~ank/ 

Y ___ ~-~( Filter '~-~-- Sludge disposal 
(0.9 dry tons/day) 

Ethanol 

Phosphoric acid 

Ammonia 

pH adjustment 

M1cronutnents 

2) Carbon treatment to remove organic compounds consists of three 20,000-pound granular activated 
carbon (GAC) vessels. 

3) Fluidized bed reactor (FBR) biological treatment plant for removal of perchlorate consistes of five 
33,000-gallon first-stage FBRs, four 28,000-gallon second-stage FBRs, aeration (air and hydrogen 
peroxide, H202), dissolved air flotation (DAF), two plate and frame filter presses, and a sand filter. 

TAKEN FROM ENVIRON 2014 ANNUAL REMEDIAL PERFORMANCE REPORT 

Press 
(1of2) 

( ~) TETRA TECH 

www.ietra tech.com 

1489 llfST WARM SPRINGS ROAD, SUITE 11 0 
HENDERSON, NEVADA 89014 

T: (702) 966- 8340 

NEVADA ENVIRONMENTAL RESPONSE TRUST 
HENDERSON , NEVADA 

DATE: 7/15/ 15 

PROJECT ND.: 2121 C-PB- 00204 

DESIGNED BY: DB 

DRA\\IN BY: DB 

CHECKED BY: JC 

SHEET: OF 1 
COPYRI GH T TETRA TECH I NC. 



FIGURE 2-8

1CURRENT GWTP
FLOW DIAGRAM

I-AA I-AB 

LEGEND 

Q Transfer Pump (Close 
Coupled Centrifugal) 

Metering Pump 

Compressed 
Air 

_[' Double-Diaphragm Pump 
b (Compressed Air Driven) 

~ Pumping Well with 
Submersible Pump 

K 

T·3 
FeS04 Storage 

Tank 

GWTP 
Current 

Flow: 
Approximately 

70GPM 

'-----------' 

IWF Area Pumping Wells 

Treatment Equipment Area (30 FT X 50 FT Concrete Pad Under Canopy) 

FeS04 

T-1 
Feed Holding 

Tank 

Metering 
Pump 

Notes: 
FT= Feet 
CU. FT. = Cubic Feet 
GPM =Gallons per minute 
IWF =Interceptor Well Field 

T-2 
Former Degas 

Tank 

T-4 
Polymer 
Solution 

Tank 

GWTP =Groundwater Treatment Plant 

Filtrate Liquid Return 

110 GPM Capacity 

C-1 ~ 

( ~) TETRA TECH 

www.ietra tech.com 

1489 llfST WARM SPRINGS ROAD, SUITE 11 0 
HENDERSON, NEVAD A 89014 

T: (702) 966- 8340 

----

Lime 
Added 

Sludge 
Pump 

T-5 
Effluent Tank 

Filter Cake to 
Disposal 
Approximately 
8 CU.FT./Day 

NEVADA ENVIRONMENTAL RESPONSE TRUST 
HENDERSON, NEVADA 

I Effluent to 
I Equalization Pond 

GW-11 or to EQ 
Tanks 

DATE: 7 / 15/ 15 

PROJECT NO.: 2121 C-PB- 00204 

DESIGNED BY: DB 

DRA\\IN BY: DB 

CHECKED BY: JC 

SHEET: OF 1 
COPYRIGHT TETRA TECH I NC. 



0

50

100

150

200

250

300

350

0 200 400 600 800 1000 1200

T
D

H
 (

F
T

)

Flow (gpm)

Quadna Impeller Diameter 6.62"

Quadna Impeller (Diameter=Predicted)

High TDH (Valve=100% open)

J
U

L
 3

0
, 

2
0
1

5
  

P
:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
L
S

1
_
L

S
2
_

P
U

M
P

S
Y

S
T

E
M

C
U

R
V

E
.M

X
D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

3-1

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

LS1 TO LS2 PUMP AND SYSTEM CURVES

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL 30, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



0

50

100

150

200

250

300

350

400

0 200 400 600 800 1000 1200 1400 1600 1800

T
D

H
 (

F
T

)

Flow (gpm)

Quadna impeller Diameter 8.0625"

High TDH  (Valve=100% open)

J
U

L
 3

0
, 

2
0
1

5
  

P
:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
L
S

2
_
P

L
A

N
T

_
P

U
M

P
S

Y
S

T
E

M
C

U
R

V
E

.M
X

D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

3-2

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

LS2 TO PLANT PUMP AND SYSTEM CURVES

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL 30, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



0

20

40

60

80

100

120

140

160

0 100 200 300 400 500 600 700 800 900

T
D

H
 (

F
T

)

Flow (gpm)

Myers Impeller Diameter 8.00"

High TDH (ft) with calibration factor of 2 (100% open)

High TDH  (100% open)

J
U

L
 3

0
, 

2
0
1

5
  

P
:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
L
S

3
_
L

S
2
_

P
U

M
P

S
Y

S
T

E
M

C
U

R
V

E
.M

X
D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

3-3

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

LS3 TO LS2 PUMP AND SYSTEM CURVES

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

JUL 30, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



-150

-100

-50

0

50

100

150

200

250

300

350

400

0 200 400 600 800 1000 1200 1400 1600

T
D

H
 (

fe
e

t)

Flow (gpm)

High TDH (Valve=100% open)

Corcoran Co. Impeller Diameter 14 3/8"

A
U

G
 0

3
, 
2

0
1
5
  
P

:\
G

IS
\N

E
R

T
\M

X
D

\N
E

R
T

_
E

F
F

L
U

E
N

T
_
L
V

W
_
P

U
M

P
S

Y
S

T
E

M
C

U
R

V
E

.M
X

D

www.tetratech.com

Project No.: 

Date:

Designed By: 

NEVADA ENVIRONMENTAL RESPONSE TRUST

3-4

GROUNDWATER EXTRACTION AND TREATMENT SYSTEM

EFFLUENT PIPELINE TO LAS VEGAS WASH

PUMP AND SYSTEM CURVES

CONTINUOUS OPTIMIZATION PROGRAM

Figure No.

114-520225

AUG 03, 2015

SRP

1489 West Warm Springs Road, Suite 110

Henderson, Nevada 89014

PHONE: (702) 966-8340



0.00

0.20

0.40

0.60

0.80

1.00

1.20

1.40